

No. : SZML121206095A

Date : Jan. 14, 2013

Page: 1 of 2

SHENZHEN RISE OPTOELECTRONICS CO., LTD
4F, NO.5 BUILDING, JIANGHAO IND PARK, JIHUA ROAD, BANTIAN, LONGGANG DISTRICT,
SHENZHEN, CHINA

The following sample(s) was/ were submitted and identified on behalf of the client as:

Sample Name : LED UNDERWATER LIGHT
SGS Ref No. : GZMR121232552
Material : 316 STAINLESS STEEL
Test Performed : Selected test(s) as requested by applicant
Date of Receipt : Dec. 26, 2012
Test Period : Dec. 26, 2012 to Jan. 04, 2013

Test result(s) : Please refer to the following page(s)

*****To be continued*****

Signed for and on behalf of
SGS-CSTC Ltd.



Ramber Li
Technical Supervisor

This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at <http://www.sgs.com/en/Terms-and-Conditions.aspx> and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at <http://www.sgs.com/en/Terms-and-Conditions/Terms-e-Document.aspx>. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 90 days only.

Attention: In order to ensure the authenticity of testing /inspection report & certificate, please contact us at telephone: (86-755)83071443, or email: CN.Doccheck@sgs.com

SGS-CSTC Standards Technical Services Co., Ltd. | SGS Bldg, No. 4, Jianghao Industrial Park, No. 430, Jihua Road, Bantian, Longgang District, Shenzhen, China 518129 | t (86-755) 25328282 f (86-755) 83197625 www.sgsgroup.com.cn
Shenzhen Branch Testing Certificate-Metrology Laboratory | 中国·深圳·龙岗区坂田吉华路430号江灏工业园4栋SGS大楼 邮编: 518129 | t (86-755) 25328282 f (86-755) 83197625 e sgs.china@sgs.com

No. : SZML121206095A

Date : Jan. 14, 2013

Page: 2 of 2

Test Information:

Sample description: Metal part

Test item: Chemical composition analysis

Test method: With reference to ASTM E1086-08

Element	Result,%	ASTM A276-10 316 requirement, %	Conclusion
C	0.028	≤0.08	Pass
Si	0.73	≤1.00	Pass
Mn	1.28	≤2.00	Pass
P	0.039	≤0.045	Pass
S	0.005	≤0.030	Pass
Cr	16.67	16.0~18.0	Pass
Ni	10.02	10.0~14.0	Pass
Mo	2.02	2.00~3.00	Pass

Conclusion: The result complies with ASTM A276-10 the type 316 requirement

Note: 1. The above test was carried out by a SGS laboratory.

2. This Report cancels and supersedes the report No.SZML121206095, dated Jan. 14, 2013 issued by SGS (SHENZHEN)

Photos:



*****End of report*****

This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at <http://www.sgs.com/en/Terms-and-Conditions.aspx> and for electronic format documents, subject to Terms and Conditions for Electronic Documents at <http://www.sgs.com/en/Terms-and-Conditions/Terms-e-Document.aspx>. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are valid for 90 days only.

Attention: To ensure the authenticity of testing / inspection report & certificate, please contact us at telephone: (86-755)83071443, or email: CN.Doccheck@sgs.com

SGS-CSI Standards Technical Services (Shenzhen) Co., Ltd. | SGS Bldg, No. 4, Jiangnan Industrial Park, No. 430, Jihua Road, Banliao, Longgang District, Shenzhen, China 518129 | t (86-755) 25328282 f (86-755) 83197625 www.sgsgroup.com.cn
 Shenzhen Branch Testing Center / Materials Laboratory | 中国·深圳·龙岗区坂田吉华路430号江澜工业园4栋SGS大楼 邮编: 518129 | t (86-755) 25328282 f (86-755) 83197625 e sgs.china@sgs.com